
Salt Lake Countywide Watershed—Water Quality Stewardship  Plan 
Watershed Planning Elements 

                                4-0-1 
                                     2009 Printed on Recycled Paper 

In order to achieve the strategic targets outlined in 
Chapter 1.0, both countywide and sub-watershed 
specific projects need to be identified and 
implemented. Several watershed planning elements 
are explored in this Chapter to identify countywide 
recommendations and implementation activities. The 
watershed planning elements are as follows: 
 
1. Economics 
2. Wastewater 
3. Stormwater 
4. Nonpoint Source Pollution 
5. Water Supply 
6. Instream Flows 
7. Habitat 
8. Utah Lake 
9. Headwaters Protection 
[...]
(Cottonwood).  The CVWRF is located just North of 
3200 South at 800 West Central Valley Road. 

Process Description The CVWRF process includes 
primary treatment for initial removal of solids 
followed by a trickling filter/solids contact (TF/SC) 
secondary process.  The plant utilizes anaerobic 
digestion for solids treatment and cogenerates with 
the digester gas.  Class B biosolids are produced 
by the plant.  Liquid chlorine gas disinfection 
followed by sulfur dioxide dechlorination is 
performed prior to discharge.  The plant operates a 
small-scale filtration system that provides reuse 
water to an onsite golf course.  An overview of the 
plant is presented in Figure 4.2.6.  Main process 
components include the following: 

• Pretreatment Including Screening and Grit 
Removal 

• Primary Clarifiers 
• Trickling Filters 
• Solids Contact Tanks 
• Final Sedimentation Clarifiers 
• Chlorine Contact Basins 
• Return Sludge and Waste Pumps 
• Digester Feed Pumps 
• Anaerobic Digesters – Conventional and Egg 

Shaped 
• Screen Presses 

Treatment Capacity  The CVWRF has a capacity 
of 75 mgd ADF and receives approximately 50 
mgd ADF of flow. 

South Valley Water Reclamation Facility The 
South Valley Water Reclamation Facility (SVWRF) 
was designed to replace three small wastewater 
treatment plants in the upper Jordan planning 
area as part of the 1978 planning effort.  The 
SVWRF is located approximately 15 miles south 
of Salt Lake City on the West Bank of the Jordan 
River in West Jordan, Utah (7495 South 1300 
West, West Jordan).  The facility provides 
wastewater treatment for the cities of Midvale, 
West Jordan, South Jordan, Riverton, Bluffdale, 
Draper, Copperton, most of Sandy (Sandy 
Suburban Improvement District), Herriman and 
unincorporated portions of South Salt Lake 
County.  The SVWRF treatment plant was 
commissioned for service in 1985 with an initial 
capacity of 25.5 mgd ADF.  In 1992, the plant was 
upgraded to its current capacity of 38 mgd ADF. 

Process Description  The SVWRF is an oxidation 
ditch process.  The plant utilizes dissolved air 
flotation (DAF) thickening and belt press 
dewatering of undigested solids.  Disinfection 
consists of ultra-violet disinfection (UV) with 
hypochlorite back-up.  The plant discharges to the 
Jordan River.  An overview of the plant is 
presented in Figure 4.2.7.  Main process 
components include the following: 

• Pretreatment Including Screening and Grit 
Removal 

• Oxidation Ditches 
• Final Clarifiers 
• Ultra-Violet Disinfection 

Central Valley Water Reclamation Facility discharge to 
Mill Creek, Lower Mill Creek Sub-Watershed 



           4-2-8 
            2009 

Salt Lake Countywide Watershed—Water Quality Stewardship  Plan 
Wastewater Element 

Printed on Recycled Paper 

Fi
gu

re
 4

.2
.6

 C
en

tr
al

 V
al

le
y 

W
R

F 
Fa

ci
lit

y 
M

ap
 



                          4-2-9 
                              2009 

Salt Lake Countywide Watershed—Water Quality Stewardship  Plan 
Wastewater Element 

Printed on Recycled Paper 

Fi
gu

re
 4

.2
.7

 S
ou

th
 V

al
le

y 
W

R
F 

Fa
ci

lit
y 

M
ap

 



           4-2-10 
            2009 

Salt Lake Countywide Watershed—Water Quality Stewardship  Plan 
Wastewater Element 

Printed on Recycled Paper 

• Final Sedimentation Clarifiers 
• Return Sludge and Waste Pumps 
• DAF-Thickening 
• Belt Press Dewatering 

Treatment Capacity  The SVWRF has a treatment 
capacity of 38 mgd and is currently being 
expanded to 50 mgd.  The plant  is considered 
expandable to 80 using existing processes.  The 
plant currently receives approximately 32 mgd 
ADF. 

4.2.3    Expansion and Improvement Plans 

The purpose of this section is to summarize known 
expansion and upgrade plans at each of the 
existing plants and the planned Riverton Facility.  
Future and current plans are discussed with 
regards to flow related expansion, process 
upgrades, biosolids and water quality. 

Of the four existing wastewater treatment facilities, 
three plants SLCWRF, MagnaWRF and SVWRF, 
are currently in construction for major expansion 
and/or upgrade projects.  CVWRF completed a 
secondary sedimentation system expansion that 

added two additional secondary clarifiers in 2005, 
return and waste pumps and related 
appurtenances.  In addition, CVWRF is currently 
considering improvements to their disinfection 
system.  Design concepts for the planned Riverton 
Facility as presented in the Wastewater Treatment 
Facility Plan Draft Report and 208 Addendum 
(Bowen Collins and Associates, 2005) are also 
summarized herein. 

4.2.3.1         Salt Lake City Water Reclamation  
                    Facility   

In response to increases in organic strength of the 
influent wastewater, the SLCWRF began updating 
the facility to ensure compliance with permit water 
quality limitations.  Construction of the Secondary 
Upgrades Project began in the first quarter of 2004.  
The project consists primarily of six new aeration 
basins with fine bubble diffusers, two new 159-ft 
diameter secondary clarifiers, two new 70-mgd 
RAS/WAS pumping stations, new electrical service, 
and ancillary facilities.  Flow and organic loading 
criteria for the new process is listed in Table 4.2.1. 

Figure 4.2.8 presents the secondary process 
upgrade.  Based on flow projections developed in 

Design Parameter Unit Value 

Flow  

Annual Average Daily Flow mgd 56.0 

Maximum Month Daily Flow mgd 70.0 

Total Peak Hour Flow mgd 140.0 

Treated Peak Hour Flow mgd 96.0 

Bypassed Flow mgd 44.0 

Average Annual BOD5 mg/L  
lbs/day 

290 
135,507 

Maximum Month Average Daily BOD mg/L 290 

Average Annual Total Suspended Solids (TSS) mg/L 
lbs/day 

190 
88,780 

Average Annual Ammonia (NH3-N) mg/L 
lbs/day 

18 
8,410 

Average Annual TKN mg/L 
lbs/day 

28.8 
13,457 

Organic Loading  

Table 4.2.1  SLCWRF Organic Loading Criteria 



                          4-2-11 
                              2009 

Salt Lake Countywide Watershed—Water Quality Stewardship  Plan 
Wastewater Element 

Printed on Recycled Paper 

Fi
gu

re
 4

.2
.8

  S
LC

W
R

F 
Se

co
nd

ar
y 

Pr
oc

es
s 

U
pg

ra
de

 S
um

m
ar

y 



           4-2-12 
            2009 

Salt Lake Countywide Watershed—Water Quality Stewardship  Plan 
Wastewater Element 

Printed on Recycled Paper 

the 2002 Facility Design Report, the plant rated 
capacity of 56 mgd is expected to be reached in 
2027 (Carollo Engineers, 2002). 

Based on current improvements, and the planned 
future addition of a fifth primary clarifier, the plant is 
ultimately anticipated to pass peak flows of 140 
mgd.   

Currently, several process units are being brought 
online with anticipation that most major 
construction activities will end in the next six to 
eight months. 

Other projects currently being considered by 
SLCWRF include reuse opportunities, odor control 
and biosolids.  A new plant site was purchased in 
the 1990’s to accommodate future growth of the 
City.  Significant growth in the northwest quadrant 
of the City would likely be a catalyst for evaluating 
a new plant. 

4.2.3.2  Magna Water Reclamation Facility 

Magna Water Company is currently in design and 
construction of a sidestream treatment process at 
the MangaWRF primarily for the removal of 
perchlorate (a byproduct of solid rocket fuel 
propellant) from upstream industrial discharges and 
planned groundwater remedial efforts at the Barton 
Well Field.  The process treats perchlorate-laden 
waste streams by blending the concentrate waste 
streams with municipal wastewater in a fixed bed 
bioreactor.  Perchlorate is biologically reduced to 
chloride oxygen by bacteria indigenous to the 
wastewater.  Effluent is discharged back to the 
plant treatment process.   The project consists of a 
new headworks including screens and grit removal, 
blending tank, influent pumps and perchlorate 
treatment facility (BIOBROx).  A preliminary 
process flow diagram of the new facility is 
presented in Figure 4.2.9.     

These improvements are anticipated to improve the 
existing plant capacity. Other projects currently 
being considered by MagnaWRF include reuse 
opportunities to expand the City’s existing 
secondary system.   

4.2.3.3  Central Valley Water Reclamation 
Facility  

No current major flow or process related 
improvements to improve capacity are anticipated 
for the CVWRF.  Future projects being 
considered by CVWRF include alternate means 
of disinfection (such as UV or onsite sodium 
hypochlorite generation) and improvements to 
their solids handling system to produce Class A 
biosolids.   

4.2.3.4  South Valley Water Reclamation 
Facility 

The SVWRF is currently in construction of a 
major process upgrade to expand the plant from 
38 mgd ADF to 50 mgd ADF (Project 4C).  The 
project consists of a new staged aeration aerobic 
reactor, biosolids thermal dryer, blower building, 
electrical substation and final clarifier.  Design 
criteria listed in the Executive Summary of the 
South Valley Water Reclamation Facility Plan for 
flow and loadings of the current plant expansion 
are listed in Table 4.2.2 (Montgomery Watson 
Harza, 2001).  

An overview of the project facilities is presented 
in Figure 4.2.10. 

Future planned projects will include modifying the 
existing oxidation ditches from surface aerators to 
diffused, staged aeration. These modifications will 
increase the plant to a capacity of 50 mgd.  
Additional expansion to 80 mgd is possible using 
existing processes. 

Source: www.svwater.com 
South Valley Water Reclamation Facility Oxidation 
Ditch, Jordan River Corridor Sub-Watershed 



                          4-2-13 
                              2009 

Salt Lake Countywide Watershed—Water Quality Stewardship  Plan 
Wastewater Element 

Printed on Recycled Paper 

Fi
gu

re
 4

.2
.9

  M
ag

na
W

R
F 

Pr
el

im
in

ar
y 

Pr
oc

es
s 

Fl
ow

 D
ia

gr
am

  



           4-2-14 
            2009 

Salt Lake Countywide Watershed—Water Quality Stewardship  Plan 
Wastewater Element 

Printed on Recycled Paper 

Fi
gu

re
 4

.2
.1

0 
 S

VS
D

 N
ew

 P
la

nt
 L

oc
at

io
n 

 



                          4-2-15 
                              2009 

Salt Lake Countywide Watershed—Water Quality Stewardship  Plan 
Wastewater Element 

Printed on Recycled Paper 

4.2.3.5      South Valley Sewer District POTW 

The South Valley Sewer District (SVSD) provides 
wastewater collection services to rapidly growing 
communities located in south Salt Lake County and 
limited areas of north Utah County.  Wastewater 
treatment in this area is currently provided by the 
SVWRF. Costs associated with providing additional 
conveyance and treatment capacity at SVWRF has 
prompted the District to explore alternatives for 
treatment at a new facility.  The Wastewater 
Treatment Facility Plan Draft Report and 208 
Addendum (Bowen Collins and Associates, 2005) 
was developed to evaluate potential sites for 
building a new facility, alternative treatment methods 
and preliminary costs. The report recommends 
building a new plant in Riverton with an initial 
capacity of 15.0 mgd expandable to 30.0 mgd. 

The following process elements have been 
proposed for the new plant: 

• Headworks and Influent Pump Station 
• Aeration Basins 
• Membrane Basins 
• RAS/WAS Pump Station 
• Ultraviolet Disinfection Facility  
• Post Aeration Basin and Utility Water Pump 

Station 
• River Discharge Structure 
• Aerated Solids Holding Basin 
• Solids Dewatering Facility and Transport 

Equipment 
• Administration Building  
• Maintenance Building  
• Blower Building 

Recently, the District has settled on a membrane 
bio-reactor process for the new plant.  The 
proposed preliminary process flow diagram is 
shown in Figure 4.2.11. 

Design Parameter Unit Value 

Flow  

Peak to Average Daily Flow ratio 1.65 

Average Daily Flow mgd 50.0 

Peak Daily Flow mgd 82.5 

Flow Basis for Loads mgd 60.0 

Influent Characteristics  

BOD5 mg/L 200 

Ammonia-Nitrogen (NH3-N) mg/L 21 

TKN mg/L 31 

Max. to Average Month Loadings ratio 1.1216 

Max month BOD5 Loading lbs/day 112,250 

Max Month NH3-N Loading lbs/day 11,600 

Max. Month TKN Loading lbs/day 17,200 

Loadings  

Table 4.2.2 SVWRF Design, Flow, and Loading Criteria 



           4-2-16 
            2009 

Salt Lake Countywide Watershed—Water Quality Stewardship  Plan 
Wastewater Element 

Printed on Recycled Paper 

Figure 4.2.11  SVSD Proposed Plant Layout 



                          4-2-17 
                              2009 

Salt Lake Countywide Watershed—Water Quality Stewardship  Plan 
Wastewater Element 

Printed on Recycled Paper 

4.2.4    Technology Review - Emerging 
Technologies, Trends, and Issues 

4.2.4.1      Wastewater 

The following sections provide a summary of 
emerging technologies, trends, and issues in the 
wastewater treatment field reviewed during this 
project.  Write-ups of the technology, processes, 
trends and issues listed in the following sections 
can be found in Appendix C of this report.  The 
review primarily focuses on secondary treatment, 
tertiary treatment, and disinfection processes since 
these are the process areas that have the most 
impact on improving water quality over current 
technology.  Processes such as headworks 
(screens and grit removal), primary clarification and 
conventional secondary treatment processes such 
as trickling filters/biotowers and activated sludge 
are not covered, although there continues to be 
significant improvements in the design of these 
systems and the equipment associated with them.   

The four existing treatment plants in Salt Lake 
County use conventional secondary treatment that 
incorporate a form of the activated sludge process 
(Figure 4.2.12) which has been the predominant 
secondary treatment technology nationwide for the 
past 30 to 40 years.  Since the existing treatment 
plants have been constructed, there have been a 
number of advances in the wastewater field that 
may be applicable for enhancing treatment or 
expanding the capacity of the existing systems or 
that could be incorporated into the design of new 
treatment and/or reuse systems constructed in the 
County. 

In addition to treatment processes, the following 
section lists topics associated with wastewater 
treatment that are of emerging concern and will 
likely affect the design of treatment processes in 
the future.  Examples of these issues include air 
and noise emissions and previously said 
compounds of emerging concern (CEC’s) such as 
pharmaceuticals in wastewater effluents. 

Examples of pharmaceuticals include:  Endocrine 
Disrupting Compounds (EDCs), Pharmaceuticals 
and Personal Care Products (PPCPs), and Toxic 
Organic Compounds (TOCs). 

Fi
gu

re
 4

.2
.1

2 
 T

yp
ic

al
 A

ct
iv

at
ed

 S
lu

dg
e 

Sy
st

em
 C

on
fig

ur
at

io
n 

fo
r B

O
D

 O
xi

da
tio

n 
an

d 
A

m
m

on
ia

 N
itr

ifi
ca

tio
n 



           4-2-18 
            2009 

Salt Lake Countywide Watershed—Water Quality Stewardship  Plan 
Wastewater Element 

Printed on Recycled Paper 

requirements are: 

� Fecal coliform less than 1,000 per gram 
dry solids: 

� Salmonella less than 3 MPN per 4 grams 
dry solids 

� Enteroviruses less than 1 PFU per 4 grams 
dry solids 

� Helminth ova less than 1 viable ovum per 4 
grams dry solids 

All other biosolids are designated as Class B, with 
corresponding restrictions on distribution and the 
types of crops that can be grown on land to which 
Class B biosolids are applied, as well as 
restrictions on public access to the land.  Since no 
such restrictions exist for the distribution and 
agricultural or landscaping use of Class A 
biosolids, there is an incentive for municipalities to 
produce Class A biosolids at wastewater treatment 
facilities.   

The EPA regulations (40 CFR, Part 503) specify 
various methods by which Class A biosolids can be 
achieved.  The six alternative methods in the 